SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 25/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

]" 1

Date: 4. JUL 2019 03:05:12

i

Date: 4 JUL 2019 031927

spectrum x| spectrum
Ref Level 23.40 dbm  Offset 5.40 dB Mode Auto Sweep RefLevel 25,40 d2m  Offset 5.40 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dhipilfhack pARs ﬁgiglmmmmﬁuac, PABS
Line _$PURIOUS_LINE_ABS PASS ﬂ Cifve _$PURIOUS_LINE_ABS, PABS ﬂ
10dem ‘ \ 10 dBm ‘ ‘
0 dBém } 0 dBm ]
-10 dBm i i \
! -10 dBm 1
| SPURIOUS_LINE ABS_ \ 11
-20 dem ‘J r‘ 20 dbm A
-30 dam 1\' _30 dBm. |Li i
-40 dem : '\
U[WJL ” 40 dBm: 1\. vy 4
a uh\ 'hb\ ; lu"hnmwfﬂ.ﬁ f d A
WA o[ UR] .VJI\M n-M lL,r 50 dBm
M’LA, . \ ) [
-0 dem ,
70 dem
70 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz || Start 1.9 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184889 GHz -34.71 dém -21.71 d& 1.900 GRz 1.015 Ghz 100.000 kHz 1.01413 GHz 19.43 dBm -10.57 dB
1.843 GHo 1.850 Ghz 150.000 k2 1,84389 GHz -27.51 dém -14.81 d& 1,915 GHz 1.916 GHz 150,000 kHz 1.91525 GHz -27.00 dbm -14.09 db
1.850 GHz 1.865 GHz 100,000 kHz 1.85085 GHz 19.94 dBm -10.06 dB 1016 CHz T gzt ons 000 M 191610 Chs ~31.01 dbm ~i5.01 dB

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um o
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 2540 dém  Offset 5.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dhipilfhack DAKS _;géglu‘immidﬁkﬂﬁ_ PABS
Line _$PURIOUS_) INE_ABS PABS mP. SPURIOUS_LINE_ABS PAKS
10 dem 10dem
od r Ve S e A R | N \
aem 0 derm
-10 dam } ‘ 14 o \
| SPURIOUS_LINE_ABS_ | }
20 dBm
\I -2 dem
J .
-30 dBm i} o o \ "‘""Nup...w
-40 darm 40 dem -\
-50 dam 50 dem \
-60 dBm 60 dBm
70 dem -70 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz | (|[Start 1.9 GHz 5003 pts Stop 1675 Gz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeu RBW | Fraguenc | _Powerabs |  Alimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84835 GHz -27.26 dém -14.26 d8 1.900 GHz _EmEGHz 100.000 kHz {ﬁ% Ghz 1.48 dBm -zaml
1.843 GHo 1.850 GHz 150.000 k2 1.85000 GHz -33.25 dam -20.25 do 1.015 GHz 1.916 GHz 150.000 kHz 1.91E11 GHz -26.29 dBm -15.20 de
1.850 GHz 1.865 GHz 100,000 kHz 1.86198 GHz 2.73 dBm -27.27 d8 1016 CHz T gzt ons 1,000 Mz 191620 chs T 355 db

]" 1

Date: 4.JUL 2019 03.01:49

1 e

Date: 4.JUL. 2019 03:16:04

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

1 A349 of A620
: Aug. 13, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report Report No. : FG961010B

LTE Band 25/ 15MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 23.40 dbm  Offset 5.40 dB Mode Auto Sweep RefLevel 25,40 d2m  Offset 5.40 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 dvgpur
20 dhipilfhack pARs ,Eg;jgl;?imr.lidﬁk'\ﬁq, PABS
Line _$PURIOUS_LINE_ABS PASS FI Cifve _$PURIOUS_LINE_ABS, PABS
10dem ‘ “ 10 dBm ﬂ
i |
-10 dBm 0 dBm / \
| SPURIOUS_LINE_ARS_ fJ ILfl f 1
20 dam I \] -20 dBm ! \
-30 dem ! ' -30 dem l ,/ \
I )
dem ,w * N -40 dBm { i,
Ll L - L4 N Wi ‘
o b T 50 dem :
el o
-60 dem Rt INMNN
!
70 dem
70 dem ‘
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.9 GHz 6003 pts S(D_L 025 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184886 GHz -37.46 dém -24.46 dB 1.900 GRz 1.015 Ghz 100.000 kHz 1.01413 GHz 17.29 dBm -12.71 dB
1.843 GHo 1.850 Ghz 150.000 k2 1,84389 GHz -31.75 dem -18.75 d& 1,915 GHz 1.916 GHz 150,000 kHz 1.91527 GHz -31.50 dbm -18.50 db
1.850 GHz 1.865 GHz 100,000 kHz 1.85083 GHz 19,76 dBm -10.24 dB 1016 CHz T gzt ons 000 M 191602 Chs ~34.45 dbm 9145 b
Y
) i )

Date: 4. JUL 2015 03:06:19

Date: 4 JUL 2019 03:20:35

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um o
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 2540 dém  Offset 5.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbifei ek DAk | SPURIAHECHBEKASS_ PARS
Line _$PURIOUS_} INE_ABS PABS 20 deP SPURIOUS _LINE_ABS. PAKS
10 dem 10 dBm
od A, ., )
dBm i \ o g8
-10 dam i ‘ 1d dem
| SPURIOUS_LINE_ABS_ | I
20 dem X Ih o8 dem
\ \
30 dom— e TJI §0 dem e
Melpstd
-40 dem 40 dBm
-50 dém \
-50 dem N\.,.
-60 dBm 60 dBm
70 dem 70 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz | |[[Start 1.0 cHz 5003 pts Stop 1675 Gz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | PowerAbs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84891 GHz -27.75 dém -14.75 dé 1.500 GHz 1.515 GHz 100.000 kHz 1.90520 GHz ~0.63 dbm ~30.63 db
1.843 GHo 1.850 GHz 150.000 k2 1.84893 GHz ~34.43 dam -2l.éade 1.015 GHz 1.916 GHz 150.000 kHz 1.91542 GHz -33.51 dém -20.51 de
1.850 GHz 1.865 GHz 100,000 kHz 1.86126 GHz 2.65 dBm -27.35 dB 1016 CHz T gzt ons 1,000 Mz 191616 chs 26,12 cbm 1317 B
Y

Il

Date: 4.JUL 2019 03.00:41

1 e

Date: 4.JUL. 2019 03:14:57

1 A350 of A620

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number
Report Issued Date
Report Version

: Aug. 13, 2019
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 25/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 23.40 dbm  Offset 5.40 dB Mode Auto Sweep RefLevel 25,40 d2m  Offset 5.40 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 dvgpur
20 dbipilfhack [ paks ,Egjglr?iil?r.lidﬁk“ﬁg, PABRS
Line _$PURIOUS_LINE_ABS ‘ ﬂvA 55 Cifve _$PURIOUS_LINE_ABS, PABS
10 dBm | J 10 dBm
-10 dBm P ,J
| SPURIOUS_LINE_ARS_ Ij L\ ff \
-20 dem 4 |
)J' \ -20 dBm i \
30 dom f \ I -30 cBm || A
e Tt ; . Y
DR oA e sl d AL L LT
T -50 dBm
o " ’W N M‘A " bl M’ ot iy p' "
50 dBm bl el /T i
70 dem
70 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.805 GHz 6003 pts S(D_L 025 GHz
purious E'"iSSi“TS ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184898 GHz -29.43 dém -16.43 d& 1.895 Ghz 1.015 Ghz 100.000 kHz 1.01394 GHz 19.66 dBm -10.14 dB
1.843 GHo 1.850 Ghiz 200.000 kHz 1,84389 GHz -27.63 dém ~14.63 dB 1,915 GHz 1.916 GHz 200.000 kHz 1.91500 GHz -24.86 dbm -11.36 db
1.850 GHz 1.870 GHz 100,000 kHz 185111 GHz 20.22 dém -9.78 dB 1016 CHz T gzt ons 1,000 M 191636 Chs ~31.68 dbm 1588 dB
Y

)

Date: 4. JUL 2019 03:28:50

i

Date: 4 JUL 2019 03:43.06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um o
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 2540 dém  Offset 5.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dhifpitfhack [ paks _ESSQEI'MEJ:‘AMEUE_ PABS
Line _$PURIOUS_} INE_ABS ‘ PABS PmP SPURIOUS _LINE_ABS. PAKS
10 dem: T 10 dBm
d -
0 dem l ,\ .
-10 dem 1ol dbm
| SPURIOUS_LINE_ABS_ \
20 dam /, f -2q dem k
-30 dBm e A ){' o o= "‘N\\
-40 dam 40 dBm \\
-50 dam -
-60 dBm 60 dBm
70 dem 70 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz | |[[Start 1.895 chz 5003 pts Stop 1675 Gz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84897 GHz -29.25 dém -16.25 d& 1.895 GHzZ 1.915 GHz 100.000 kHz 1.90173 GHz 1.00 dBm -29.00 db
1.843 GHo 1.850 GHz 200.000 kHz 1.84856 GHz -33.47 dam -20.47 d8 1.015 GHz 1.916 GHz 200.000 kHz 1.91E15 GHz -25.73 dBm -12.78 de
1.850 GHz 1.870 GHz 100,000 kHz 1.85716 GHz 1.50 dém -28.50 dB 1016 CHz T gzt ons 1,000 Mz 191653 chs ~10-40 cbm 640 dB
Y

Il

Date: 4.JUL 2019 03:27.43

i

Date: 4.JUL. 2019 03.41:58

1 A351 of A620

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number
Report Issued Date
Report Version

: Aug. 13, 2019
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 25/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 2540 dém  Offset 5.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr 01 avgrwr
20 dbipilfhack [ paks ,Egjglr?iil?r.lidﬁk“ﬁg, PABRS
Line _$PURIOUS_LINE_ABS ‘ HPA 55 Cifve _$PURIOUS_LINE_ABS, PABS '\
10 dem - J 10 dBm
10 dem rJ -10 dBm f\
| SPURIOUS_LINE_ARS_ ; \ f’ \
20 dBm . - /A
! \
30 dém f* f \ ) -30 dém u
40 d " /
il i N
!
RV AV -50 dem i
/ /
50 dem "‘"’””AJL‘MJ\J%M f"{l\ b, 4 I TR Y e
Y et T P—
70 dem
-70 dBm ‘
Start 1.84 GHz 3003 pts Stop 1.87 GHz ||| start 1.895 GHz. 6003 pts Stop 1.925 GHz
purious E'"iSSi"TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184873 GHz -30.56 dém -17.56 dB 1.895 Ghz 1.015 Ghz 100.000 kHz 1.01389 GHz 19.63 dBm -10.37 dB
1.849 GHa 1.850 Ghiz 200.000 kHz 1.64996 GH2 -27.31 dém -14.31 d& 1,915 GHz 1.916 GHz 200.000 kHz 1.91504 GHz -23.16 dbm -10.16 dB
1,850 GHz 1,870 GHz 100,000 kHz 185111 GHz 19.79 dBm -10.21 dB 1.016 CHz 1955 GH2 1,000 Mz 191608 Chs ~35.36 dbm 1536 b

]" 1

Date: 4. JUL 2019 03:28:58

i

Date: 4 JUL 2019 034414

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um o
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 2540 dém  Offset 5.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbipilfhack [ paks _;géglu‘immidﬁkﬂﬁ_ PABS
Line _$PURIOUS_) INE_ABS ‘ PABS mP. SPURIOUS_LINE_ABS PAKS
10 dem: T 10 dBm
0 dem r,. - \ -
-10 dem 1ol dbm \
| SPURIOUS_LINE_ABS_ J l \
20 dem
-2 dem
| LIS T
-30 dBm \ );D . 2 i
-40 dm 0 o \x
-50 dém \
50 dBm .
-60 dBm 60 dBm
70 dem 70 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz || Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184879 GHz -28.64 dBm -16.64 d& 1.895 Ghz 1.015 Ghz 100.000 kHz 1.00615 GHz 0.93 dem -20.07 d&
1.843 GHo 1.850 GHz 200.000 kHz 1.84858 GHz -33.42 dam -20.42 d8 1.015 GHz 1.916 GHz 200.000 kHz 1.91806 GHz -27.19 dBm -14.19 d8
1.850 GHz 1.870 GHz 100,000 kHz 1.86128 GHz 1.59 dém -28.41 dB 1016 CHz T gzt ons 1,000 Mz 191602 chs 5133 dbm 633 db

]" 1

Date: 4.JUL 2019 03:28:35

i

Date: 4.JUL.2019 03:40:51

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

1 A352 of A620
: Aug. 13, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 25/ 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec

m

Spectrum

Ref Level 23.40 dBm
SGL Count 100/100
@1 AvgPwr

Offset 5.40 dB Mode Auto Sweep

20 dbipilffbheck I

Line _$PURIOUS_) INE_ABS ‘
10 dem T

i

-10 dBm !

LS
!
| SPURIOUS_LINE_ABS_ f
-20 dem -

"
-30 dBm f’ [-

Ref Level 2540 dém  Offset 5.40 dg
SGL Count 1004100
(@1 vgPwr
L SPURIRIS CHBEIABS_
0 dPME —$rorious

Mode Auto Sweep

PABS

INE_ABS,

10 dBm \

|
\

-10 dBm

-20 dBm

\
-30 dBm 'I lﬂ

T 40 dBm. ) ]
4] W Ml
N
(v 50 dém : A
s [ )
60 dom AW [ FYRY 1744t
\ L S = DT powy
= S0 robk
-70 dBm
-70 dBm T
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz |
purious EmissiuTs ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84865 GHz -30.49 d&m -17.49 d8 1.895 GHz 1.815 GHz 100.000 kHz 1.51391 GHz 17.52 dBm -12.48 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.85000 GHz -28.06 dBm -15.06 dB 1.015 GHz 1.916 GHz 200,000 kHz 1.91502 GHz -28.36 dBm -15.36 dB
1.850 GHz 1.870 GHz 100,000 kHz 1,85109 GHz 20.59 dBm -9.41 d& 1.916 GHz 1.925 GHz 1,000 MHz 1.91602 GHz -34.50 dBm -21.50 dB

]" 1

Date: 4 JUL 2015 03:31:05

i

Date: 4 JUL 2019 034522

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um o
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 2540 dém  Offset 5.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbipilfhack [ paks _;géglu‘immidﬁkﬂﬁ_ PABS
Line _$PURIOUS_) INE_ABS ‘ PABS mP. SPURIOUS_LINE_ABS PAKS
10 dem: T 10 dBm
0 dBm - . W\I o dom
-10 dam | 10 dem
| SPURIOUS_LINE_ABS_ } 1 \
20 dBm J \ ol dom \
-30 dem o i L\,\‘ -3p dem ——
-40 dBm o b -—N\\
-50 dam 50 dem \'
-60 dBm 60 dBm
70 dem -70 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz | |[[Start 1.895 chz 5003 pts Stop 1675 Gz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | PowerAbs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84866 GHz -28.84 dBm -15.84 d& 1.895 GHz 1.515 GHz 100.000 kHz 1.90424 GHz ~0.70 dBm ~30.70 db
1.843 GHo 1.850 GHz 200.000 kHz 1.84893 GHz -34.55 dam -21.55 do 1.015 GHz 1.916 GHz 200.000 kHz 1.91803 GHz -30.83 dBm -17.86 de
1.850 GHz 1.870 GHz 100,000 kHz 1.86120 GHz 0.58 dBm -20.32 d8 1016 CHz T gzt ons 1,000 Mz 191602 chs 2472 dbm 11758

]" 1

Date: 4.JUL 2019 03:25:28

1 e

Date: 4.JUL. 2019 03:39:43

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

1 A353 of A620
: Aug. 13, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Date: 2. JUL 2015 01:46:00

Date: 2. JUL 2019 01:47:28

o
spectrum | spectrum "y
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 fugrwr
20 dEmRH—Ghesk L | SPURIAHECHBIEKABS _. .
Line _§PURIOUS_| INE_ABS PAES JP\ Line :}um INE_ABS PAES
10 dBm ‘ 10 dBm t
| \ f |
od | | 0 dBm i
-10 dem : -10 dBm f
| SPURIOUS_LINE_ABS_ ! f(
20 dem ‘.\ -20 dBm
30 dem Y -30 dem—
-40 dBm m‘-‘ a0 dim \
50 dem k“v""u,w -pem 5
I Mo
60 dn—p——— R 60 dBm i ——
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,86014 MHz -52.90 dBm -39.00 d& 847.000 MHz 849,000 MHz 100.000 kHz 548,74326 MHz 19.62 dBm -10.18 d&
822.000 Mz | 824.000 Mz 20.000 ki 82399550 Mz ~26.89 dom -13.69d8 849.000 MHz  850.000 MHz 20,000 kHz 849,00350 MHz -30.23 dém -17.28 de
D24.000 Mz 526000 MHz 100,000 kHz 22427672 MHz 20.18 dBm -9.02 d8 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -53.29 dBm -40.29 dB
Y
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2.JUL 2019 01:38:28

Date: 2.JUL.2019 01:55:14

] I o
ﬂg‘ S| um N
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dBit Bhack T | SPURIRMACHUEKABS_ =
Line _$PURIOUS_} INE_ABS PABS Line SPURIDUS _LINE_ABS. PASES
10 dBm I,WM\ 10 di/. \r
od ; ! 0 dey ‘
| |
10 dem ‘ I -10 dBm
| SPURIOUS_LINE ABS_ \
-20 dem | 20 gBm
-30 d&m . j/%la“‘
-
-40 dBm s 1A 40 dBm e [a——
— ~=
-50 dem ,.../jf/ -50 dBm
-60 dem = —— -60 dBm
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,54046 MHz -34.84 dém -21.54 d 547.000 MHz 849.000 MAz 100.000 kHz 848.32368 MHz 12.12 dbm -17.88 db
823.000 Mrz | 824,000 Mhz 20.000 kiz 823,22627 MHz -36.32 dém -23.32 d8 849,000 MHz 850,000 MHz 20,000 kHz 849,01948 MHz -37.31 dm -24.31 dB
£24.000 MHz 525000 MHz 100.000 kHz 82463437 MHz 12.44 dBm -17.56 dB 850.000 MHz 860.000 MHz 100.000 kHz B850, 46454 MHz -36.32 dBm -23.32 dB
Y
I 1 P

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number
Report Issued Date
Report Version

: A354 of A620
: Aug. 13, 2019
: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 2. JUL 2019 01:48:57

m
spectrum | spectrum "y
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svgPwr
20 dEmRH—Ghesk . L SPURIRIECHBEKABS -
Line _$PURIOUS_| INE_ABS PABS /‘\ Line 'ulf»ﬁl JUS_LINE_ABS PABS
10 dém / ]| 10dBm [ Y
- L 0 dem i
-10 dém L -10 dBm f
| SPURIOUS_LINE_ABS_ k !
20 dem ,.\ -20 dem
-30 dem 30 dBr:WJ \
-40 dBm: A i -40 dgm
E A / \'Mu. \"\ S
S0 dBm er"'(d ¥ il Bm "
-60 dém e —— -50 dBm it
0 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | PoweraAbs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,96404 MHz -46.93 dBm -33.03 d& 847.000 MHz 849,000 MHz 100.000 kHz 548,78122 MHz 19.52 dBm -10.48 d&
822.000 Mz | 824.000 Mz 20.000 ki 82399351 iz “24.14 dom ciL14d8 849.000 MHz  850.000 MHz 20,000 kHz 849,00749 Mz -24.98 dBm -11.98 d8
e oM CrNRlL 25 100.000 khz 2422078 Mz 19.55 dm -10.45 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -47.01 dBm -34.01 dB
Y
) i )
Date: 2.JUL 2019 01:44:34

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] I o
ﬂg‘ S| um N
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk L | SPURIGHECHBIEKABS . T
Line _$PURIOUS_} INE_ABS PABS Line _$PURIDUS_LINE_ABS, PASES
10 dBm [ --.\ 10 dB -h\r
od | 0 danj .
[ |
-10 dem | -10 dgm i
| SPURIOUS_LINE ABS_ J \
-20 dem [ 20 gBm
-30 dem 0 e (|| .2pudem
A
40 dBm / ‘TVM 0 o ¥ O e
-50 dem -50 dBm
ot “,
A
-60 dém —— S = -60 dBm e
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.98801 MHz -34.41 dém -21.41 d8 547.000 MHz 849.000 MAz 100.000 kHz 848.21578 MHz 11.25 dBm -18.75 db
823.000 Mrz | 824,000 Mhz 20.000 kiz 823,55285 MHz -35.32 dém -22.32 d8 849,000 MHz 850,000 MHz 20,000 kHz 849,05345 MHz -35.64 dBm -22.84 dB
£24.000 MHz 526000 MHz 100.000 kHz 825.04995 MHz 11.31 dBm -18.69 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.12468 MHz -36.01 dBm -23.01 db
Y
I 1 P
Date: 2.JUL 2019 01:39:58

Date: 2.JUL. 2019 01:53:33

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

1 A355 of A620
: Aug. 13, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

m
spectrum | spectrum "y
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svgPwr
20 dEmRH—Ghesk . ,EF—‘EIMWE(‘JIUEK'\E?, -
Line _$PURIOUS_| INE_ABS PABS A Line 'ulf»d\l JUS_LINE_ABS PABS
10 dém [ ; 10dBm { \,
od l 0 dBm }
-10 dem l -10 dem
| SPURIOUS_LINE_ABS_ \‘ H
-20 dam -20 dBm
\'\ "
-30 dem -30 dBm—|
-40 dBm Ial ALY \\
A [, A
-50 dom L <okl
- i |1
-60 dei LY oo i
m ST —— e ———— -60 dBm e —
0 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,94006 MHz -51.93 dBm -38.93 d& 847.000 MHz 849,000 MHz 100.000 kHz 548,75724 MHz 1618 dBm -11.82 dB
822.000 Mz | 824.000 Mz 20.000 ki 82399351 iz ~26.56 dom -13.56 68 849.000 MHz  850.000 MHz 20,000 kHz 849,00250 MHz -27.73 dBm -14.73 de
e oM CrNRlL 25 100.000 khz Sod26474 Mz 18.39 ddm -11.51 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -51.96 dBm -38.96 dB
Y
) i )

Date: 2. JUL. 2015 01:43:05

Date: 2. JUL 2019 01:50:38

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2.JUL. 2019 01:41:19

Date: 2.JUL.2019 01:52:08

] I o
ﬂg‘ S| um N
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk L | SPURIGHECHBIEKABS . T
Line _$PURIOUS_} INE_ABS PABS Line SPURIDUS _LINE_ABS. PASES
10 dBm | 10 dBrH; \r
od /l ! 0 derf \
10 dem f ll -10 dBm
| SPURIOUS_LINE ABS_ ‘ \ \
-20 dem r \M 20 dbm }
-30 dem » e Bm
-40 dBm /_, /T,."'"M 40 dBm T <7
-50 dem -50 dBm
/ N
-60 dam e -60 dBm S
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 822,99600 MHz -34.50 dém -21.50 d& 547.000 MHz 849.000 MAz 100.000 kHz 848.18581 MHz 10.19 dbm -19.81 db
823.000 Mrz | 824,000 Mhz 20.000 kiz 823,99151 MHz -34.17 dém -21.17.d8 849,000 MHz 850,000 MHz 20,000 kHz 849,01648 MHz -36.42 dBm -23.42 dB
£24.000 MHz 525000 MHz 100.000 kHz 824.31458 MHz 10.52 dBm -19.48 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -35.96 dBm -22.96 dB
Y
I 1 P

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number
Report Issued Date
Report Version

: A356 of A620
: Aug. 13, 2019
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

o
spectrum | spectrum "y
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk L I | SPURIAHECHBEKABS _, .
Line _§PURIOUS_| INE_ABS PAES | \ Line _§PURIOUS| LINE_ABS PAES
10 dBm [ ] 10 dBm [ !
od 0 dBm J |
-10 dem k‘ -10 dBm i
| SPURIOUS_LINE_ABS_ {
-20 dém -20 dem f"
-30 dem [!- \IH -30 dem 1 \
-40 dBm f\ / M F:u dem N‘J \
-50 dem 4 =y e ‘vlr ,m.‘ﬂ
| e \sr\‘_
e
-60 dam ) —_— J‘ﬂ oo -60 dBm T
— —
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100.000 kHz 82071828 MHz -39.65 dBm -26.65 d& 846.000 MHz 849,000 MHz 100.000 kHz 548,75674 MHz 19.00 dBm -10.10 d&
822.000 Mz | 524.000 Mz 30.000 kiz £23,9950 Mz ~20.84 dom “7.84.d8 849.000 MHz  850.000 MHz 30,000 kHz 849,00649 Mhz -20.50 dBm -7.50 de
D24.000 Mz S27.000 Mz 100,000 kHz 22424126 MHz 20.36 dBm -9.64 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,02498 MHz -53.53 dBm -40.53 dB
Y
) i )

Date: 2. JUL 2018 01:55:48

Date: 2. JUL 2019 02:12:00

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2.JUL 2019 02:08:38

ﬂg‘ S| um N
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk . I | SPURIGHECHBIEKABS . T
Line _$PURIOUS_} INE_ABS PABS | Line _$PURIOUS NE_ABS. PASES
10 dBm 10 dign
Fans S et "‘Q.Mm\ e
od - dem
F | \
-10 dem i 10 dem 1
| SPURIOUS_LINE ABS_ ’ \
-20 dBm 1 -20 dem l
-30 dBm =30 dBm
— J \
-40 dBm A e 40 dBm ...rl‘_"
-50 dem g = -50 dBm
-
A
= e -60 dBm S
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz | |[I'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup RBW | Frequency | PowerAbs |  ALimit
515.000 MAz | 823.000 MHz 100,000 kHz 21,76523 MHz -35.40 dem -22.40 08 546,000 MFZ | 845.000 Mz 100,000 kFz 8946 75375 Mz S5 —IRTTE
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,99550 MHz -29.10 dém -16.10 d& 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -29.18 dBm -16.18 dB
£24.000 MHz 527000 Mtz 100.000 kHz 825 72777 MHiz 8.45 dBm -21.55 dB 850.000 MHz 860.000 MHz 100.000 kHz B850,14486 MHz -35.81 dBm -22.81 dB
Y
I 1 P

Date: 2.JUL. 2019 02.07:13

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

. A357 of A620
: Aug. 13, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

m
spectrum | spectrum "y
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 Avgrwr
20 dEmRH—Ghesk . I | SPURIAHECHBIEKABS _, -
Line _3PURIOUS_| INE_ABS PAES |/’\ Line _§PURIOUS| hINE_ABS PAES
10 dém ‘ ] 10dBm I !
d ! |
0 ‘IL 0 dem ‘ 1
-10 dem -10 dem |
 SPURIOUS. LINE_ABS_ 1 r’
-20 dam -20 dBm j
30 dem / J\l 30 dem 7
-40 dBm f\ / 'l\ -40 dBm f"
-50 d8m 1 /ﬂ'f‘/ “ﬂm "“’W‘: Ww
. | ]
60 dem———— -50 dBm ]
0 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100.000 kHz 82071828 MHz -40.93 dBm -27.93 d& 846.000 MHz 849,000 MHz 100.000 kHz 548,75275 MHz 19.08 dBm -10.92 d&
822.000 Mz | 524.000 Mz 30.000 kiz £23,99650 Mz ~19.68 dam -6.68 d& 849.000 MHz  850.000 MHz 30,000 kHz 849,00050 MHz -20.36 dBm -7.36 de
e oM COfANNREL 25 100.000 khz o4 23828 Mz 19.09 dm -10.92 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -47.42 dBm -34.42 dB
Y
I J1 "

Date: 2. JUL 2018 02:02:02

Date: 2. JUL 2019 02:11:04

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2.JUL 2019 02:09:44

ﬂg‘ Spectrum N
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk . I | SPURIGHECHBIEKABS . T
Line _$PURIOUS_} INE_ABS PABS | Line _$PURIOUS NE_ABS. PASES
10 dem 10 dém
od i dem *
] | |
-10 dBm 1l 20 dem :
| SPURIOUS_LINE AB5_ { l
-20 dBm J -20 dem J
-30 dBm =30 dBm
| \-J“‘“‘
-40 dBm 40 dBm
] T
-50 dem -50 dBm
1" N
T -60 dBm P
70 dam 70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MAz | 823.000 MHz 100,000 kHz 22,34006 MHz ~34.46 dem -21.46 08 546,000 MFZ | 845.000 Mz 100,000 kFz 946 56653 Mz 744 o AT
£23.000 MHz 824,000 MHz 30.000 kHz 823,99750 MHz -23.78 dém -16.78 dB 549,000 MHz 850,000 MHz 30,000 kHz 34900050 MHz 29 54 dBm 1664 dp
£24.000 MHz 527.000 MHz 100.000 kHz 826.27323 MHz 7.35 dem -22.65 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001459 MHz -33.85 dbm -20.85 db
T
) i )

Date: 2.JUL. 2019 02.06:04

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number
Report Issued Date
Report Version

: A358 of A620
: Aug. 13, 2019
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 26 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Date: 2. JUL 2018 02:02:55

Date: 2. JUL 2019 0212:58

m
spectrum | spectrum "y
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 Avgrwr
20 dEmRH—Ghesk . I | SPURIAHIECHBIEKABS _. -
Line _3PURIOUS_| INE_ABS PAES |/"\ Line 'ullmml.\if NE_ABS PAES
10 dém { \ 10dBm i
od 0 dBm j -
-10 dem l -10 dem
| SPURIOUS_LINE_ABS_ | }
-20 dam : -20 dBm /
30 dem / ‘V‘u\ -30 dBm yan
-40 dBm 4 -40 dBm pui' \
-50 dom f\ l/ M\WMM 50 dBm nl"lrJ.L \
)‘ __'/.-'-”V Phong, (o o \J\‘
60 dem— - i P — r——— = "80 dBm ——
0 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100.000 kHz 82073427 MHz -42.23 dbm -29.23 d& 846.000 MHz 849,000 MHz 100.000 kHz 548,77073 MHz 17.69 dBm -12.31 dB
822.000 Mz | 524.000 Mz 30.000 kiz £23,99550 Mz ~22.92 dom -9.82 d& 849.000 MHz  850.000 MHz 30,000 kHz 849,00450 Mz -23.71 dBm -10.71 de
e oM COfANNREL 25 100.000 khz 2421429 Mz 18.37 ddm -11.53 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -51.88 dBm -36.88 dB
Y
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2.JUL 2019 02:03:51

Date: 2.JUL. 2019 02.04:54

ﬂg‘ S| um N
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk . I | SPURIGHECHBIEKABS . T
Line _$PURIOUS_) INE_ABS PABS | Line _$PURIOUS NE_ABS. PASES
10 dem 10dem
rwpqm . \ o ot
od dem \
-10 dBm } 10 dem -
| SPURIOUS_LINE ABS_ | |
20 dam [| -20 dem \
-30 dem -30 dem LMMF
L o
-40 dBm: ”‘-L""' 40 dBm
]
-50 dem -50 dBm [
J-M_”M—
-60 dBm—1— -50 dBm
70 dam 70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup RBW | Frequency | PowerAbs |  ALimit
515.000 MRz 823,000 MHz 100,000 kHz 822,90010 MHz -33.69 dBm -20.69 d& 846.000 MHZ 840000 MHz 100 000 kHz 848 25524 MHZ 565 dbm 25,35 0B
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,59850 MHz -3L.73 dém -18.73 d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -31.39 dBm -18.39 dB
£24.000 MHz 527.000 MHz 100.000 kHz 824.63586 MHz £.42 dem -23.58 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001459 MHz -34.52 dBm -21.52 db
Y
) i )

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number
Report Issued Date
Report Version

1 A359 of A620
: Aug. 13, 2019
: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 26 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 2. JUL. 2018 02:13:43

o
spectrum | spectrum "y
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk L | SPURIAHIECHBIEKABS _. .
Line _§PURIOUS_| INE_ABS PAES {\ Line _$PURIOUS_| INE_ABY. PAES
10 dem- f \ 10 dBm {
od - 0 dem !
-10 dem ‘ \ -10 dBm i
| SPURIOUS_LINE_ABS_ / l r |
-20 dém {i -20 dem j {
-30 dem / o -30 dem
‘ T
-40 dBm )\‘\'N -40 Wi
_ e ¥ \
e Mot 1 ™
B Nl
-60 dam — -50 dBm o
Bo— S——
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz |||['start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,96404 MHz -53.02 dBm -40.02 d& 844.000 MHz 849,000 MHz 100.000 kHz 548.67283 MHz 20.08 dbrm -0.02 d&
822.000 Mz | 524.000 Miz £0.000 kiz £23,99650 Mz *24.63 dom -iLe3de 849.000 MHz  850.000 MHz 50,000 kHz 849,00150 MHz -25.03 dBm -12.03 d8
D24.000 Mz 529,000 MHz 100,000 kHz 22495215 MHz 20.14 dBm -9.86 d 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -53.73 dBm -40.73 dB
Y
) i )

Date: 2. JUL 2019 022256

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂg‘ =] um N
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk . | SPURIGHECHBIEKABS . T
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASES
10 dBm 10 dBm
P NMMNJM_,\ P T R e
od " Uldr:\m
10 dem 1 10 dBm
| SPURIOUS_LINE ABS_ { \ \
-20 dBm J 20 dem \
-30 dBm =30 dBm
-40 dBm —— e 40 dBm \ . -
NS A W = \-\_\
_(;Wﬁ'rg,— -50 dBm
-60 dam -60 dBm N o
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz | |[I'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MHz | £23.000 MHz 100,000 kriz 22,39600 MHz ~37.41 dém -24.41 0B 544,000 Mz | 849,000 Mz 100,000 Kiz 4451668 Tz .95 cBm .05 0B
823.000 Mrz | 82+4.000 Mz £0.000 kHz 823,59750 MHz -32.00 dém -19.00 d& 849,000 MHz 850,000 MHz 50,000 kHz £49,00050 MHz -32.64 dBm -19.84 dB
£24.000 MHz 529000 MHz 100.000 kHz 828.00350 MHz 5.11 dBm -23.89 dB 850.000 MHz 860.000 MHz 100.000 kHz 85008491 MHz -39.43 dBm -26.43 dB
Y

Il

Date: 2.JUL 2019 02:17:19

i

Date: 2.JUL. 2019 02:18:02

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCCID

: SRQ-A2020UPRO

1 A360 of A620
: Aug. 13, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 26 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 22.60 dBm  Offset 4.60 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 22,60 dém  Offset 4.60 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
20 denwi dhack r | SPURIRIE CHBEKADS o A
Line _$PURIOUS_| INE_ABS PABS f\ Line _$PURIOUS_LINE_ABS PABS
10 dem- ] i 10dBm I
od | 0 dem ) ]
-10 dém 1 \ -10 dBm L
| SPURIOUS_LINE_ABS_ h f '\
20 dem ,‘ ! -20 dBm J'! {
-30 dBm /, Lr -30 dem /
\ A
-40 dBm / -40 dem Ii.‘
-50 d8m Ww f -S0)dhon— b \
A TR TR | S T N
d fomr [ e,
-60 dem —— —= -60 dBfn e —
70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz |||['start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
815.000 MHz §23.000 MHz 100.000 kHz §22,88412 MHz -53.19 dBm -40.19 d& §44.000 MHz 849.000 MHz 100.000 kHz 846.64286 MHz 19.00 dBm -10.91 dB
823.000 MHz 524.000 MHz 50.000 kHz 823.99850 MHz -22.51 dBm -9.51 dB 349,000 MH= 850,000 MHz 50.000 kHz 240, 00450 MH= 54 46 dBm Z11.46 de
824.000 MHz £29.000 MHz 100.000 kHz £24,33217 MHz 19.08 dém -10.91 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,01499 MHz -54.51 dBm -41.51 dB
T
) i )

Date: 2 JUL 2015 02:14:41

Date: 2. JUL 2019 022159

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2.JUL 2019 02:16:43

Date: 2.JUL. 2019 02:18:49

ﬂg‘ S| um N
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk . | SPURIGHECHBIEKABS . T
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
L T T P, “Wwvnww\-www
od { \\ o dem
-10 dBm - 10 dém
| SPURIOUS_LINE ABS_ [ \ l
-20 dBm [J 20 dBm: \
-30 dem -30 dBm i\“mi.-_
-40 dBm o i L. 40 dBm —
I ]
-50 dBm
-60 dam -60 dBm
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MHz | £23.000 MHz 100,000 kriz 522,84416 MHz ~36.11 dém -23.11 0B 44,000 MAZ | 845.000 MAZ 100,000 Kiz 544 60655 Tz 45 B .05
823.000 Mrz | 82+4.000 Mz £0.000 kHz £23,59550 MHz -33.18 dém -20.15 d8 849,000 MHz 850,000 MHz 50,000 kHz 849,00749 MHz -34.23 dBm -21.23 dB
£24.000 MHz 529.000 MHz 100.000 kHz 826.79970 MHz S.16 dem -24.84 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.16464 MHz -36.28 dbm -23.28 db
Y
I 1 P

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number
Report Issued Date
Report Version

1 A361 of A620
: Aug. 13, 2019
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 26 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.60 dBm
SGL Count 100/100

Offset 4.60 dB

Mode Auto Sweep

Spectrum

Ref Level 22,60 dém  Offset 4.60 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 cvgPwr
20 dB e T | SPURIAHIECHBIEKABS _. 2

Line §PURIOUS LINE ABS PAES ,F Line _§PURIOUS_|LINE nm{‘ PASS
10 dem ﬁ t 10 dBm 1
od ! i 0dBm JI
-10 dem J[ \ -10 dBm h.
| SPURIOUS_LINE_ABS_ r \] H i]
-20 dam T & -20 dBm ] {
-30 dBm /+ -30 dBm !ff \
.40 dBm / x‘\.\\ -40 dBm

A
-50 dBm 7 e w -50 dBm M i \q\\
60 dem . -‘w Wit MJL\.. \J‘Eﬁ‘ﬁé‘rf—" et e
! P S—— ! .
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz |||['start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,97203 MHz -5E.48 dBém -42.48 de '844.000 MHz 849.000 MHz 100.000 kHz 848.62787 MHz 17.95 dBm -12.05 dB

823.000 MHz 824,000 MHz 50.000 kHz 823.99850 MHz -26.31 dBm -13.31 dB 543,000 MHz 850.000 MHz 50.000 kHz 849,00050 MHz -26.00 dBm -13.00 dB

824.000 MHz 829.000 MHz 100.000 kHz 82433217 MHz 17.52 dém -12.38 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -55.26 dbm -42.26 db

)

Date: 2. JUL 2018 02:15:22

i 2

Date: 2. JUL 2019 022045

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2.JUL 2019 02:18:03

ﬂg‘ S| um N
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk L | SPURIGHECHBIEKABS . T
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASES
10 dBm 10 dBm
At o, Pt iy
od : e v ofdem =
10 dam ‘I 1 [ 420 dem
| SPURIOUS_LINE ABS_ / \
-20 dem f \* 20 dem \)
-30 dem f 30 dBm {
-40 dBm e ey W0 _40 dBm LMJ_
| et
-Sg_dgp-w -50 dBm ~
-60 dam 60 dBm
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz | |[I'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz 522,05604 MRz -35.05 dem -22.05 06 844.000 MHZ 840,000 M2 100 000 kHz 847 08442 MHZ 455 dbm 2% .65 0B
823.000 Mrz | 82+4.000 Mz £0.000 kHz £23,59550 MHz -34.10 dém -21.10 d& 849,000 MHz 850,000 MHz 50,000 kHz £49,00150 MHz -34.60 dBm -21.80 dB
£24.000 MHz 529.000 MHz 100.000 kHz 826.49001 MHz .02 dem -25.08 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -36.75 dbm -23.75 db
Y
I 1 P

Date: 2.JUL. 2019 02:19:56

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number 1 A362 of A620
Report Issued Date : Aug. 13, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum | spectrum "y
Ref Level 22.60 dbm  Offset 4.60 dB Mode Auto Sweep RefLevel 22,60 d2m  Offset 4.60 dB Mode auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 dbhicdhock ; | SPUEIRIE CHBEKASS T —
Line _$PURIOUS_)INE_ABS PABS Line _§PURIOUS_LINE_ABS PASS H
10 dém 10 dBm H ]
od l 0 dem } !
-10 dBm [ \ -10 dBm \
SPURIOUS_.LINE _ABS_ f ‘\ | \
-20 dam T T -20 dBm )‘ \
-30 dam )‘f &, -30 dem { !
-40 dBm m\\u\ -40 dBm / \
|
50 dem l o aa fh\u AN o Jh W
_J"'L,,.w—"f o W AR MN NSO
60 dem = Loy Dl a0 b’ il =
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||['Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 82174126 MHz -53.83 dém -40.83 d& 839.000 MHz ﬁsﬁ%mz 100.000 kHz a‘t_?ﬁ MAz 18.78 dBm -uml
923.000 Mrz | 824,000 Mz 160.000 khz 823,55750 MHz -33.10 dém -20.10 d& 849,000 MHz | 850000 MHz 100,000 kHz 849,00649 MHz -32.60 dBm -19.60 dB
£24.000 MHz 534,000 MHz 100,000 kHz 824,55445 MHz 19.45 dBm -10.55 d 550,000 MHz B80.000 MHz 100000 kHz £E0.03437 MHz 54 04 dbm 104 B
i ] L il ]

Date: 2. JUL 2015 02-24:06

Date: 2. JUL 2019 02:31:41

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2.JUL 2019 02:27.30

Date: 2.JUL. 2019 02:28:05

ﬂf S| um N
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk . | SPURIGHECHBIEKABS . g
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
od TR SRS U 9 SO RO JL P VTP ST SN
| \
1
10 dem I -1 dem
SPURIOUS_LINE ABS_ \ \
-20 dem [ i |ff 2o cem T
-30 dam r it B0 cem \\
; -40 dBm
T oo S
—~——
-50 dem -50 dBm
-60 dam -60 dBm
-70 dém -70 dBm
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£15.000 MHz | £23.000 MHz 100,000 kriz 516,31269 Mnz ~30.61 dém ~26.61 d& §39.000 MHz | 849,000 MMz 100,000 Kiz 341 51249 Wz 500 cBm _27W|
523.000 MHz | B94.000 MHz 100,000 kHz 823,55650 MHz -34.42 dbm -21.42 d8 849,000 MHz | 850000 MHz 100,000 kHz £49,00150 MHz -34.85 dBm -21.85 dB
£24.000 MHz 534.000 MHz 100.000 kHz £30.57942 MHz 3.08 dBm -26.92 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.28472 MHz -41.33 dBm -28.33 dB
T
I J1 £

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

: A363 of A620
: Aug. 13, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 26 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.60 dBm  Offset 4.60 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,60 dém  Offset 4.60 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 avgPwr
20 denwi dhack r | SPURIRIE CHBEKADS :

Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS,
10 dBm i 10dBm
od i ‘l 0 dBm
-10 dém ‘J \ -10 dBm
SPURIOUS_LINE_ABS_ ; |
-20 dém J l -20 dem
-30 dam j‘ L\\\ 30 dBm
-40 dBm - -40 dem
- I by i ; ;
50 dem / T j S0 dem 1 T b

o
A, u A
60 dem f\_w-/ \"’"U“\M,.F W\L [ \"\»f\ 1 mr\ _%JUL. " ,J-fw‘ 1/’1:\. N “l"d\u\l ™ ‘\
—_— UFi s v BBk, p

70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz | (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions

Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

815.000 MHz §23.000 MHz 100.000 kHz 82298002 MHz -52.72 dém -39.72 d& §30.000 MHz 849.000 MHz 100.000 kHz §46,40550 MHz 16.65 dBm -11.35 dB

823.000 MHz 524.000 MHz 100.000 kHz 823.99451 MHz -31.34 dBm -18.34 dB 549,000 MH= 850,000 MHz 100,000 kHz 249.01648 MH= 31,93 dbm -18.93 dB

824.000 MHz 934,000 MHz 100.000 kHz 824.60440 MHz 19.13 dém -10.87 dB £50.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz 53.16 dbm 40,16 dB

Y
i L il ]

Date: 2. JUL 2018 02:25:03

Date: 2. JUL 2019 02:31:07

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2.JUL 2019 02:26:51

ﬂf S| um N
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk . | SPURIGHECHBIEKABS . g
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10dem
od = : - l 0 et - =
-10 dBm - ~4o dem }%
SPURIOUS_LINE_ABS5_ ‘ \ |
-20 dBm ’J \ 20 dem ‘\
30 dem [l /20 cem 4
-40 dBm 8 et -40 dBm
-50 dem -50 dBm
-60 dBm -50 dBm
70 dam -70 dBm
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
515.000 MRz 823,000 MHz 100,000 kHz 82286014 MAz -38.05 dBm -25.05 dB 235300 MIE | 845500 Wi 100 000 kHz oy e 555 dbm _27W|
923.000 Mrz | 824,000 Mz 160.000 khz 823,57652 MHz -35.26 dém -22.26 d8 849,000 MHz | 850000 MHz 100,000 kHz £49,00250 MHz -35.13 dBm -22.13 dB
£24.000 MHz 534,000 MHz 100.000 kHz B27.52148 MHz 1.84 dBm -26.16 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,04436 MHz -38.61 dBm -25.61 dB
v
I J1 £

Date: 2.JUL. 2019 02.28:45

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

: A364 of A620
: Aug. 13, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 26 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.60 dBm  Offset 4.60 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,60 dBm
SGL Count 100/100

Offset 4.60 d& Mode Auto Sweep

@1 AvoPwr (@1 avgPwr
20 denwi dhack r | SPURIRIE CHBEKADS AAEe
Line _$PURIOUS INE_ABS PABS q‘ Line _$PURIOUS_LINE_ABS, PASS ﬁ
10 dBm 10 dBm )l \
od f \ 0 dBm T
I |
-10 dem ] -10 dBm !
SPURIOUS_LINE_ABS_ { L / \
-20 dem { { -20 dBm ‘ \\
-30 dBm l( \] -30 dBm f +
4
-40 dam / rﬁuw -40 dBm o
50 dam ¥4 'F"LU T 50 dem -
A L \ st
19 i N A
i pe— — T e arviTverw || s o G ?
70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz | (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz §23.000 MHz 100.000 kHz 82299600 MHz -54.02 dBm -41.02 d& §30.000 MHz 849.000 MHz 100.000 kHz §46,43556 MHz 17.67 dBm -12.33 dB
823.000 MHz 524.000 MHz 100.000 kHz 823.99351 MHz -34.99 dBm -21.99 dB 549,000 MH= 850,000 MHz 100,000 kHz 249, 00050 MH= 35,55 dbm 5555 dB
824.000 MHz 934,000 MHz 100.000 kHz 824.61439 MHz 18.25 dém -11.75 dB £50.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -55.07 dbm ~42.07 db
i ] L il ]

Date: 2. JUL 2015 02:25:44

Date: 2.JUL 2019 02:30:21

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2.JUL 2019 02:26:21

ﬂf S| um N
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk . | SPURIGHECHBIEKABS . g
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
od - o Ufw - — _NVWN
-10 dBm 1 -10 dem
SPURIOUS_LINE ABS_ \ \
20 dam ! il 0 dem
/ !
-30 dBm y \T[I 30 dem
L — " 40 dBm .
i
-50 dem -50 dBm
-0 dBm -60 dBm
70 dam -70 dBm
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
£15.000 MHz | £23.000 MHz 100,000 kriz 522,69231 Mnz ~36.28 dem ~25.08 dB §39.000 MHz | 849,000 MMz 100,000 Kiz 342 58140 Mz o0 dbm _Zgwl
£23.000 MHz 824,000 MHz 100,000 kHz 823,99650 MHz -36.54 deém -23.54 dB 545,000 MH= 850,000 MHz 100,000 kHz 340 00740 MHZ 3644 B 2344 db
£24.000 MHz 534.000 MHz 100.000 kHz £30.35864 MHz 1.12 dBm -26.98 dB 850.000 MHz 860.000 MHz 100.000 kHz 85025475 MHz -38.97 dBm -25.97 dB
.
I J1 £

Date: 2.JUL. 2019 02.29:35

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

: A365 of A620
: Aug. 13, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 26 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
spectrum | spectrum "y
Ref Level 24.60 dbm  Offset 4.60 dB Mode Auto Sweep RefLevel 24.60 d2m  Offset 4.60 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
A | SPURIAHIECHBEKABS PABS
20 ULH‘"" (Khﬂl':k . . ABS 20 Uh["‘. : - . 18
Line PURIOUS INE_ABS PA ﬁ| Line PURIOUS_LINE_ABS PASS ﬂ
10 dBm L 10 dBm H
ode ! 0 dem |
| il
-10 dem . -10 dBm i
-20 dem = 20 dem f \
-30 dem fJ l\‘l -30 dBm ‘f 1
40 dem i 40 dBm
A 0
. J’u i, " . f\m - |
wvw”\ ey N o
-%/.W '\ T T '{qs\‘:;u,. - A “WJ 'L»-JJ - ~
) R | —
70 dem 0 dBm
Start 815.0 MHz 3003 pts Stop 839.0 MHz | (|| Start 834.0 MHz 3003 pts Stop 860.0 MHz
[Spurious EmiSSi"'I's | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822 98501 MHz -46.55 dBm -33.55 d& §34.000 MAZ | 840-000 W 100.000 kHz 545 15355 W 19.69 dBm -mml
823.000 MHz | 824.000 MHz | 150.000 kHz 923.58951 Mz ~32.75 dom -18.79 48 949.000 MHz | 850,000 MHz 150,000 kHz 849,00050 MHz -32.68 dBm -19.68 de
524.000 MHz 539,000 MHz 100.000 kHz 824.84665 MHz 20.04 dBm -9.96 d& 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -53.72 dBm -40.72 dB
i ] L il ]

Date: 2. JUL 2018 02:32:28

Date: 2. JUL 2019 023915

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4.60 dB Mode Auto Sweep

Ref Level 24,60 dBm
SGL Count 100/100

Offset 4.60 dB Mode Auto Sweep

Date: 2.JUL 2019 02:35.08

@1 AvgPwr (@1 avgPwr
3 | SPURIMIECHBGKABS YARS
20 dhlnit c\hp.nk ‘ ‘ ABS Zu uE}hic’(t‘tﬂdEk - . PA]
Line PURIOUS INE_ABS PABS Line PURIOUS_LINE_ABS PASES
10 dem 10 dém
ods 2 - 0 dgr
| |
-10 dBm | -1+ dBm I
SPURIOUS_LINE_ABS L
20 dem \1 ? dBm
-30 dBm 80 dem )
J/ b \M
dem 40 derm
p——— —
-50 dam -50 dBm
-60 dém -60 dBm S
-70 d&m 70 dBm
Start 815.0 MHz 3003 pts Stop 839.0 MHz (|| Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | Spurious Emissions
Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 815,37163 MHz -40.73 dem -27.73 dB 534,000 MHZ 849,000 MHZ 100,000 kA2 842.00040 MAZ 161 dbm -zawl
523,000 MHz £24.000 MHz 150,000 khz 82399850 MHz -34.27 dm -21.27 8 843.000 MHz 850.000 MHz 150,000 kHz 849,01249 MHz -33.55 dBm -20.55 dB
£24.000 MHz 539.000 MHz 100.000 kHz £32.53397 MHz 1.59 dBm -26.31 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.32468 MHz -39.64 dBm -26.64 dB
.
I 1 i

Date: 2.JUL. 2019 02:35:44

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number 1 A366 of A620
Report Issued Date : Aug. 13, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 26 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 24.60 dBm  Offset 4.60 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2460 dém  Offset 4.60 dg

SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 avgPwr
) | SPURIAHIECHBEKABS PABS
imit ¢heck ABS
20 u!sur‘;m EPURIOUS_)LINE_ABS PA ﬁ “Pihe _EpURIOUS_LINE_ABS PABS [\
10 dBm 10 dém f
ode {\ 0dem |
-10 dem T -10 dem rJ \1
SPURIGUS TN 85 13 IR
-20 dBm i -20 dem L
A [}
-30 dBm }f \ -30 dBm [ .l‘
-40 dam w W\U\\h -40 dBm fl
-50 dBm 1 -50 dem f !
ot ™ P \ o 1 Jl‘ wl
-60 dam It a0 ‘[]'” J A 60 dBm N Im L W
{l— M T || Srbte vl v e
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 839.0 MHz Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,98801 MHz -46.52 d&m -33.52 d8 §34.000 MHz 849,000 MHz 100.000 kHz 848,15335 MHz 19.30 dBm -10.70 dB
£23.000 MHz 824,000 MHz 150.000 kHz 923,99351 MHz -30.66 dm -17.66 & 849,000 MHz 850,000 MHz 150,000 kHz 849,00050 MHz -30.79 dBm -17.79 d8
824.000 MHz 939,000 MHz 100.000 kHz 824.83167 MHz 18.89 dém -11.11 dB £50.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz 52,35 dBm -39.35 dB

i :

Date: 2 JUL 2015 02:33:01

i

Date: 2. JUL 2019 023827

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2.JUL 2019 02:34:37

ﬂf S| um N
Ref Level 24.60 dm  Offset 4.60 dB Mode Auto Sweep RefLevel 24.60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
B | SPURIMIECHBGKABS AES

20 ghjfnit ¢heck ABS Zu uE}hic’(t‘tﬂdEk - . PA]

Line _$PURIOUS INE_ABS PABS Line PURIOUS_LINE_ABS PASES
10 dem 10dBm
ot 7 - e 0 dg : ,\
-10 dem l -10 dBm T
SPURIOUS_LINE_ABS 1
-20 dem l -20 dem
-30 dam 40 dem HL;

,J/ " !
40 dem = __\\

-50 dam -50 dBm:
-60 dBm 60 dBm N,
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stap 839.0 MHz || Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequenc | Powerabs |  ALimit

515.000 MRz 823,000 MHz 100,000 kHz §22,02408 MHz -40.21 dem -27.21 0B 534,000 MHz 849,000 MHZ 100 000 kHz e 065 cbm _Zgﬁl

523.000 MH2 | 694,000 MHz 150,000 khz 823,55950 MHz -35.06 dBm -22.06 d& 849,000 MHz 850000 MHz 150,000 kHz 849,10140 MHz -35.01 dBm -22.01 dB

£24.000 MHz 539.000 MHz 100.000 kHz 620,95255 MHz 0.52 dBm -29.48 dB 850.000 MHz 860.000 MHz 100.000 kHz B850,47453 MHz -39.87 dBm -26.87 dB

v
I J1 £

Date: 2.JUL. 2019 02:36:29

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

. A367 of A620
: Aug. 13, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 26 /

15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum | spectrum "y
Ref Level 24.60 dbm  Offset 4.60 dB Mode Auto Sweep RefLevel 24.60 d2m  Offset 4.60 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svgPwr
| SPURIAHIECHBEKABS PABS
it fheck
20 uIhlr;\n-! SPURIOUS INE_ABS d\JUIH.[;“p SPURIOUS_LINE_ABS PASS n
10 dBm 10 dém ‘ |
ode 0 dem i
-10 dam -10 dem 1- \
SFURIOUS. LTNE_ABS J \
-20 dBm -20 dem /’ T
-30 dém -30 dBm |J I‘
-40 dem -40 dem
-50 dBm - 50 dBm J‘f”
\ \
-60 dem LT Y] Jlfl } 60 dBrm L I P
—4 AT A N b AT pcnragens M L0 e
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 839.0 MHz ] ||['Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'"i“i'"l‘s | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,99500 MHz -47.99 dém -34.99 d& F31.000 MIz | 849-000 Mz 100.000 kHz 516, 15338 TIFE 16.99 dBm -13m|
823.000 Mrz | 82+4.000 Mz 150.000 khz 823,35650 MHz -35.08 dém -22.05 d8 849,000 MHz 850000 MHz 150,000 kHz £49,00250 MHz -33.00 dBm -20.00 dB
£24.000 MHz 539.000 MHz 100.000 kHz 62483167 MHz 17.03 dBm -12.07 dB £50.000 MHz 860.000 MHz 100.000 kHz 85005455 MHz -54.78 dBm -41.78 db
i ] L il ]

Date: 2. JUL 2018 02:33:32

Date: 2. JUL 2019 023747

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂf S| um N
Ref Level 24.60 dm  Offset 4.60 dB Mode Auto Sweep RefLevel 24.60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
AE | SPURIMIECHBGKABS ABS
20 ghjfnit ¢heck ABS Zu uE}hic’(t‘tﬂdEk - . PA]
Line _$PURIOUS INE_ABS PABS Line PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
0.ds R - T R e e =
-10 dem \ -10 dBm l
SPURIOUS_LINE_ABS \
-20 dem I 20 dBm
-30 dBm S || 20 em |
Pt B \1\
-40) dBm
j“"‘ww
-50 dam -50 dBm:
-60 dBm -60 dBm
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stap 839.0 MHz || Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
£15.000 MHz | £23.000 MHz 100,000 kriz 522,98002 Mnz ~40,07 dém ~27.07 6B §34.000 MHz | 849,000 MMz 100,000 Kiz P ERTT R 035 cBm _ngl
523.000 MH2 | 694,000 MHz 150,000 khz 823,55051 MHz -36.65 dbm -23.65 d8 849,000 MHz 850000 MHz 150,000 kHz 849,03846 MHz -37.57 cBm -24.57 dB
£24.000 MHz 539.000 MHz 100.000 kHz 627 42408 MHz -0.10 dBm -30.10 dB& 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -40.56 dBm -27.96 dB

i ;

Date: 2.JUL 2019 02:34.08

i

Date: 2.JUL. 2019 02:37.05

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number 1 A368 of A620
Report Issued Date : Aug. 13, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 26 / 15MHz

CH26765 / QPSK 1RB

CH26765 / 16QAM 1RB

Spectrum

(Srearm )

Ref Level 24,60 dém Offset 4.60 dB

Mode Auto Swesp

Ref Level 24.60 dBm
SGL Count 100/100

Offset 460 dB

Mode Auto Swesp

SGL Count 100/100
(@ 17m AvgPwr (@ 1Rm AvgPwr
20 ghjfnit Gheck it PAES 20 ghifpit fheck 1 58
P< 200 J | P< 200 ”
10 dem K |‘ 10 dem |
0 dB J T 0 dBm flﬁ \
-10 d8 J' | -10 dBm f
{ I /
-20 dém 20 dBm !
I | L
-30 dBm | ]1‘ -30 dBm : 1'
40ds | i ) 40 dBm / ly
dBm ] M Y T lm
,s?m / T LY Vo U{ - ofem e i, TSt A’ My
Ny i o I \ ] M’VW Fi ‘bJ\ R )
o de ety e -§0 dBm —
E— | —
-70 dBm -70 dBm
Start 806.5 MHz 691 pts Stop 836.5 MHz Start 806.5 MHz 691 pts Stop 836.5 MHz
Spectrum Emission Mask Standard: None

Spectrum Emission Mask

Standard: None

RBW 200.000 kHz Tx Power 22.97 dBm

Tx Bandwidth 15.000 MHz

RBW 200.000 kHz

\ )

Dater 19.JUL.2015 14:44:14

Date: 19.JUL. 2019 14:43:07

Tx Power 23.74 dBm Tx Bandwidth 15.000 MHz
Range Low | Range Up RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-15.000 MHz -7.538 MHz | 100.000 kHz £13.94018 MHz -35.62 dBm -59.36 dé -22.62 dB -15.000 MHz -7.538 MHz | 100.000 kHz £13.94018 MHz -33.40 dBm -56.36 d8 -20.40 dB
-7.538 MHz -7.500 MHz | 200.000 kHz £13.98100 MHz -27.95 dém 51,69 d8 -7.95 dB -7.538 MHz -7.500 MHz | 200.000 kHz 813,98100 MHz -26.83 dBm -49.80 d& -6.83 dB
7.500 MHz 7.538 MHz | 200.000 kHz §29.01500 MHz -48.47 dBm -72.20 dB -28.47 dB 7.500 MHz 7.538 MHz | 200.000 kHz 829.01500 MHz -53.53 dBm -76.49 dB -33.53 dB
7.538 MHz 15.000 MHz | 100.000 kHz 829.10345 MHz -50.90 dém -74.64 da -37.90 d& 7.538 MHz 15.000 MHz | 100.000 kHz 831.72170 MHz -56.12 dBm -75.09 d8 -43.12 dB
—_— —_—
Wi [ )i J W

CH26765 / 64QAM 1RB

Spectrum

Ref Level 24,60 dBm Offset 4.60 dB
SGL Count 100/100

Mode Auto Sweep

(@ 1Rm AvgPwr

20 ghffit
P<20C

10 dem

0 dB

i
AV IR,

Start 806.5 MHz

691 pts

Stop 836.5 MHz

Spectrum Emission Mask
Tx Power 21.31 dBm

Range Low | Range Up RBW

Standard: None

Tx Bandwidth 15.000 MHz

Frequency |

RBW 200.000 kHz

Power Abs Power Rel ALimit

-15.000 MHz -7.538 MHz | 100.000 kHz 81394018 MHz -38.24 dém -59.55dB -25.24 dB

-7.538 MHz =7.500 MHz 200.000 kHz £13.98100 MHz -30.94 dBm -52.25 dB -10.94 dB

7.500 MHz 7.538 MHz 200.000 kHz B829.01500 MHz -56.72 dBm -78.03 dB -36.72 dB

7.538 MHz 15.000 MHz 100.000 kHz 829.32164 MHz -59.17 dbm -80.48 d& -46.17 dB
i

\ ) J

Date: 19.JUL.2019 144522

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number 1 A369 of A620
Report Issued Date : Aug. 13, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 26 / 15MHz

CH26765 / QPSK Full RB

CH26765 / 16QAM Full RB

Spectrum

Ref Level 24,60 dém Offset 4.60 dB

SGL Count 100/100

Mode Auto Swesp

(Srearm )

Ref Level 24.60 dBm
SGL Count 100/100

Offset 460 dB

Mode Auto Swesp

( I J

Dater 19 JUL. 2015 14:47:37

Date: 19.JUL 2019 14:46:29

@ 1rm AvgPwr @ 1Rm AvgPwr
20 dbifnit Gheck PAES 20 dhinit ¢heck 58
P 200 P20
10 dem 10 démr
T e P e Y
0 dB f \ 0 dBm - i
i | !
-10.d8 -10 dBm | |
( | | I
-20 dBm -20 dBrm
/ \ J \
d F !
-30 dBm J —— -30 dBm J [
e T B T
40 dBm——— 40 dBm—=
o
0 dB 50 dBm
-60 dB -60 dBm
-70 dBm -70 dBm
Start 806.5 MHz 691 pts Stop 836.5 MHz Start 806.5 MHz 691 pts Stop 836.5 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.51 dBm Tx Bandwidth 15.000 MHz RBW 200.000 kHz Tx Power 22.46 dBm Tx Bandwidth 15.000 MHz RBW 200.000 kHz
Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-15.000 MHz -7.538 MHz | 100.000 kHz £13.94018 MHz -34.90 dBm 5841 de -21.90 d& -15.000 MHz -7.538 MHz | 100.000 kHz £13.94018 MHz -34.81 dBm -21.81 dB
-7.538 MHz -7.500 MHz 200,000 kHz £13.98100 MHz -31.17 dBm 54,68 di -11,17 dB -7.538 MHz -7.500 MHz | 200.000 kHz 813,98100 MHz -31.39 dBm -11,39 dB
7.500 MHz 7.538 MHz | 200.000 kHz £29.01800 MHz -28.32 dBm -51.83 dB -8.32 dB 7.500 MHz 7.538 MHz | 200.000 kHz £29,01900 MHz -29.02 dBm -9.02 dB
7.538 MHz 15.000 MHz 100.000 kHz 82905982 MHz -31.61 dBm -55.12 d& -18.61 dB 7.538 MHz 15.000 MHz 100.000 kHz 829.05982 MHz -32.15 dBm -19.15 dB
—_—
[ )i X

CH26765 / 64QAM Full RB

Spectrum

Ref Level 24,60 dBm Offset 4.60 dB
SGL Count 100/100

Mode Auto Sweep

(@ 1Rm AvgPwr

20 ghffit
P<20C

10 dem

0 dB

10 dB /

-20 dBm

-30 dBm

oL P

.5 MHz 691 pts

Stop 836.5 MHz

Standard: None
Tx Bandwidth 15.000 MHz

Spectrum Emission Mask
T« Power 21.24 dBm

Range Low | RangeUp | RBW Frequency |
-15.000 MHz -7.538 MHz | 100.000 kHz £13.94018 MHz -36.55 dBm
-7.538 MHz 7,500 MHz | 200.000 kHz 813.08100 MHz -32.95 dém
7.500 MHz 7.538 MHz | 200.000 kHz 529.01500 MHz -30.99 dém
7.538 MHz 15.000 MHz | 100.000 kHz 529.10346 MHz -34.00 dém

Power Abs Power Rel ALimit

RBW 200.000 kHz

57.79.d8 -23.55d8
-54.19 dB -12.95 dB
-52.22 db -10.99 dB
-55.24 di -21.00 dB

\ ) J

Date: 19.JUL.2019 14.48.44

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number 1 A370 of A620
Report Issued Date : Aug. 13, 2019
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 18.JUL. 2019 09:50:33

Spectrum . Spectrum2 (&
Ref Level 28,22 dém Offset 8,22 d& Mode Auto Sweep Ref Level 28.22 dBm  Offset 8.22 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS _SPURIRIE CHYEKABS PABS
20 b nuprous biue ans nakbs 20 dBine—pRuRIOlS |INE ABS] nabe
1048 A - {\
0dB “l 0dB J
_104d l " -10 dBm T ]
| \
SPURID ‘ { \ “ 20d l i
-30 dBs -30d
-40 dBr dBm +
cndn ! whladally il g g by i
-60d -60 dB
Start 2.51 GHz 10005 pts Stop 2.54 GHz Start 2.65 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequenc | powerabs | ALimit
2.510 GHz 2.529 GHz 1.000 MHz 2,52870 GHz -34.52 d8m -9.52 dB 2.650 GHz 2.655 GHZ 100,000 KAz 2.65466 GHz 17.57 dém —10.43 0B
2.529 GHz 2,530 GHz 1.000 MHz 2.52962 GHz -32.08 dém -19.08 dB 2.655 GHz 2.656 GHz 100,000 kHz 5.65508 GHz 219,00 dBm ~0.00 dB
2:330:GHz 2534 GHz 1.000: Mz 2,53272 GHz =11.54 déim -1.54.d8 2.656 GHz 2,660 GHz 1,000 MHz 2,65602 GHz -27.45 dBm -17.45 dB
2.534 GHz 2.535 GHz 100.000 kHz 2.53498 GHz -18.43 dém -8.43 dB 2.660 GHz 2.661 GHz 1.000 MH2 .66000 GHz 237.12 dBm 2412 dB
2.535 GHz 2,540 GHz 100.000 kHz 2.53536 GHz 16.72 dBm __13.28 de 2.661 GHz 2.680 GHz 1.000 MHz 566165 GHz 38,47 dBm ~13.47 0B
aig
[ )i ] Ready RENERD W8 7 il J Ready (LT y

Date: 18.JUL.2019 09:56:06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 28,22 dBm
SGL Count 100/100

Offset 8,22 dg Mode Auto Sweep

®

Spectrum 2

Ref Level 28.22 dBm
SGL Count 100/100

Offset 8.22 dB Mode Auto Sweep

@1 AvgPwr 01 avapur
Limit ¢heck PAES -SPURIRHEC PABS
20 dBine—fRURICUS bine Ans | RARS 20 def b INE—ABS- nake
10d 10d
- Mmkg{ Ao
s l ; 1
| e ] I l i
SPUR INE_ABS J -20 dB k i
-30d WM\‘;\
404 e T -40 B L
hsmentet] o ambig s
b
ns gt 504 TRRTATPN N
-60 dB -60 dB
Start 2.51 GHz 10005 pts Stop 2.54 GHz ||| start 2.65 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs |  ALimit
2,510 GHz 2,529 GHz 1.000 MHz 2,52887 GHz -35.70 dém -10.70 d 2.650 GHz 2.655 GHz 100,000 kHz 2.65242 GHz 4.71 dBm ~25.20 dB
2.529 GHz 2.530 GHz 1.000 MHz 2.52980 GHz -32.46 dBm -19.46 dB 2.655 GHz 2.656 GHz 100,000 kHz 2.65502 GHz -26.17 dBm -16.17 dB
2.530 GHz 2.534 GHz 1.000 MHz 2,53399 GHz -13.84 dém -3.84 dB 2.656 GHz 2,660 GHz 1,000 MHz 2.65602 GHz -22.52 dBm -12.52 dB
2.534 GHz 2,535 GHz 100.000 kHz 2,53494 GHz -22.81 dém -12.81.dB 2.660 GHz 2,661 GHz 1.000 MHz 2.66003 GHz -36.65 dBm -23.65 dB
2.535 GHz 2,540 GHz 100.000 kHz 2,53842 GHz 4,40 dBm -25.60 dB 2.661 GHz 2.680 GHz 1.000 MHz 2.66146 GHz -38.35 dBm -13.35 dB
—
— _
[ )il ] Ready WENRRRERD WO 7 ) ] Ready [T ) |

Date: 18.JUL.2019 09:48:41

Date: 18.JUL.2019 09:56:40

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

1 A371 of A620
: Aug. 13, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 18.JUL.2019 09:51:15

Spectrum . Spectrum2 (&
Ref Level 28,22 dém Offset 8,22 d& Mode Auto Sweep Ref Level 28.22 dBm  Offset 8.22 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS _SPURIRIE CHYEKABS PABS
20-dBi nuRious bine ass paks 20 dBime—pRuRIOlS |INE ABS] nabe
1068 I - ﬁ
0 de: k\ 0 dei f t
_104d i A -10 dBm ﬂ T ]
| \
SPURID ‘ 1 “ -20d | i
-30 dB 4 -30 dl
-40 dBn 0 dBm
SoudR m IR TYL TR
-60d -60 dB
Start 2.51 GHz 10005 pts Stop 2.54 GHz Start 2.65 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequenc | powerabs | ALimit
2.510 GHz 2.529 GHz 1.000 MHz 2,52842 GHz -33.09 dém -8.09 dB 2.650 GHz 2.655 GHZ 100,000 KAz 2.65465 GHz 17.34 dém —12.66 0B
2.529 GHz 2.530 GHz 1.000 MHz 2.52903 GHz -31.90 dém -18.90 dB 2.655 GHz 2.656 GHz 100,000 kHz 5.65508 GHz 21837 dBm 837 ds
2:330:GHz 2534 GHz 1.000: Mz 2,53293 GHz =11.07 déim -1.07.d8 2.656 GHz 2,660 GHz 1,000 MHz 2,65605 GHz -26.45 dBm -16.45 dB
2.534 GHz 2.535 GHz 100.000 kHz 2.53500 GHz -18.48 dém -8.48 dB 2.660 GHz 2.661 GHz 1.000 MH2 .66006 GHz ~37.21 dBm 2421 dB
2.535 GHz 2.540 GHz 100.000 kHz 2,53531 GHz 18.08 dém _lLo2 de 2.661 GHz 2.680 GHz 1.000 MHz 566305 GHz 38,90 dBm -13.00 dB
w7
[ )i ] Ready RENERD W8 7 il J Ready (LT y

Date: 18.JUL.2019 09:55:33

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

®

Spectrum 2

Ref Level 28,22 dBm
SGL Count 100/100

Offset 8,22 dg Mode Auto Sweep

Ref Level 28.22 dBm
SGL Count 100/100

Offset 8.22 dB Mode Auto Sweep

@1 AvgPwr o1 AvgPwr
Limit ¢heck PAES -SPURIRHEC PABS
Bine—fRURICUS bine Ans | RARS 20 def e — PAES
10d
o o~ b
f I \
[ J ] \ i
| B
INE_ABS_ | | -20 d w i
o -30d X "“‘:\
™ B, .
-40d e
-60 dB
Start 2.51 GHz 10005 pts Stop 2.54 GHz ||| start 2.65 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs |  ALimit
2,510 GHz 2,529 GHz 1.000 MHz 2,52894 GHz -35.50 dém -10.50 dB 2.650 GHz 2.655 GHz 100,000 kHz 2.65273 GHz 3.28 dém ~26.72 dB
2.529 GHz 2.530 GHz 1.000 MHz 2.52987 GHz -32.55 dém -19.55 d8 2.655 GHz 2.656 GHz 100.000 kHz 2.65502 GHz -30.31 dBm -20.31 dB
2.530 GHz 2.534 GHz 1.000 MHz 2,53388 GHz -15.78 dém -5.78 dB 2.656 GHz 2,660 GHz 1,000 MHz 2.65611 GHz -25.77 dBm -15.77 dB
2.534 GHz 2,535 GHz 100.000 kHz 2.53403 GHz -23.33 dBm -13.33dB 2.660 GHz 2,661 GHz 1,000 MHz 2.66001 GHz -39.78 dBm -26.78 dB
2.535 GHz 2,540 GHz 100.000 kHz 2.53769 GHz 4.04 dBm _25.9 de 2.661 GHz 2.680 GHz 1.000 MHz 2.66106 GHz ~41.12 dBm -16.12 dB
— _
[ )il ] Ready WENRRRERD WO 7 ) ] Ready [T ) |

Date: 18.JUL.2019 09:48:25

Date: 18.JUL.2019 09:57:16

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number
Report Issued Date

Report Version : Rev. 0

1 A372 of A620
: Aug. 13, 2019

1



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 41/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Spectrum2 &

Date: 18.JUL.2019 09:51:58

Ref Level 28,22 dém Offset 8,22 d& Mode Auto Sweep Ref Level 28.22 dBm  Offset 8.22 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS _SPURIRIE CHYEKABS PABS
20 b nuprous biue ans nakbs 20 dBime—pruRtols INE ABS] nabe
0 i i ‘n
0dB l& 0dB }
-10 L 1 -10 dem l . ]
| /
‘ X | - ‘
-30 dBs -30 dl |
-40 dBn 0 dBm
_e0.dR ) At Lo
-60d -60 dB
Start 2.51 GHz 10005 pts Stop 2.54 GHz Start 2.65 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |___Powerabs | Avimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
2.510 GHz 2.529 GHz 1.000 MHz 2,52831 GHz -34.21 d8m -9.21 dB 2.650 GHz 2.655 GHZ 100,000 KAz 2.65464 GHz 16.23 dém —11.77 0B
2.529 GHz 2,530 GHz 1.000 MHz 2.52999 GHz -32.91 dém -19.91 d8 2.655 GHz 2.656 GHz 100,000 kHz 5.65501 GHz Z17.57 dBm 757 ds
2:330:GHz 2534 GHz 1.000: Mz 2,53275 GHz -11.22 déim -l22ds 2.656 GHz 2,660 GHz 1,000 MHz 2,65609 GHz -29.69 dBm -19.69 dB
2.534 GHz 2.535 GHz 100.000 kHz 2.53499 GHz -20.48 dém -10.43 d8 2.660 GHz 2.661 GHz 1.000 MH2 .66025 GHz 38.42 dBm 2542 dB
2.535 GHz 2,540 GHz 100.000 kHz 2.53534 GHz 16.30 dBm __13.70 de 2.661 GHz 2.680 GHz 1.000 MHz 2.66142 GHz 40,14 dBm ~15.14 dB
aig
I H ) Ready HENERD W8 y b J Reedy [TTTIITIT] Y,

Date: 18.JUL.2019 09:54:34

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

®

Spectrum 2

Ref Level 28,22 dBm
SGL Count 100/100

Offset 8,22 dg Mode Auto Sweep

Ref Level 28.22 dBm
SGL Count 100/100

Offset 8.22 dB Mode Auto Sweep

(@1 AvgPwr
heck PABS |_SPURIRHEL PABS
_snuptous bive ans | RARS 20 def b INE—ABS- nabe
10d
! 11988 |
[ J Il \ i
| B
INE_ABS_ 1 | ‘M -20 d \ i
30d \
-40 dB:
Mﬁ"‘m ‘W
cspie e S '"MWMMMW-- s
-60 dB
Start 2.51 GHz 10005 pts Stop 2.54 GHz ||| start 2.65 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs |  ALimit
2,510 GHz 2,529 GHz 1.000 MHz 2,52881 GHz -36.08 dém -11.08 d& 2.650 GHz 2.655 GHz 100,000 kHz 2.65426 GHz 3.74 dém ~26.26 dB
2.529 GHz 2.530 GHz 1.000 MHz 2,52983 GHz -30.31 dBm -17.31 dB 2.655 GHz 2.656 GHz 100,000 kHz 2.65500 GHz -28.74 dBm -18.74 dB
2.530 GHz 2.534 GHz 1.000 MHz 2,53398 GHz -15.17 dém -5.17 dB 2.656 GHz 2,660 GHz 1,000 MHz 2.65618 GHz -25.63 dBm -15.63 dB
2.534 GHz 2,535 GHz 100.000 kHz 2,53499 GHz -21.86 dBm -11.86 dB 2.660 GHz 2,661 GHz 1,000 MHz 2.66020 GHz -38.48 dBm -25.48 dB
2.535 GHz 2,540 GHz 100.000 kHz 2.53612 GHz 3.40 dém -26.60 dB 2.661 GHz 2.680 GHz 1,000 MHz 2.66100 GHz -39.91 dBm -14.91 dB
—
— _
L 1 J7 Ready T GRENENEED 8 4 )y T Ready | GNNNANARD W p

Date: 18.JUL.2019 09:47:09

Date: 18.JUL.2019 09:57:49

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number
Report Issued Date
Report Version

1 A373 of A620
: Aug. 13, 2019
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 41/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

®]

e R

Ref Level 28.22 dbm  Offset 8.22 dB Mode Auto Sweep RefLevel 28.22 dem  Offset 3.22 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 dvgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dBine—bRERIOUSHINE_ABS na 20 dBi \URIOUS_LINE_AB pake
10 dBm ”‘ 10 dBm Iﬂ
0 dam {i 0dem J |\
-10 dem H -10 dem ], \‘ , :
o o ; |
SPURIOUS_LINE_ABS_ ‘ 20 dBm | J, l ‘
-30 dBm " | | ﬁl 30 dBm n
-40 dem I M I l
e v = . . Ak b Lo .
- " J il - ﬁ” 'l
1 “f‘ .hﬁ
-0 dem
|
Start 2.51 GHz 10005 pts Stop 2.545 GHz Start 2.645 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2.510 GHz £.525 GHp 1.000 MHg 252201 GHz -39.97 dBm -14.97 dB 2.645 GHz 2.655 GHz 100.000 kHz 2.65441 GHz 17.17 dBm -12.83 dB
2.525 GHz 2.530 GHz 1.000 MHz 2.52686 GHz -23.43 dem -10.43 d& 2655 GHz 2 658 GHz 200.000 kM2 2 BeE01 GHe 1720 dBm 7 20ds
2.530 GHz 2.534 GHz 1.000 MHz 2,53393 GHz -30.73 dém -20.73 dé 2.656 GHz 2.660 GHz 1,000 MHz 2.65672 GHz -11.92 dbm -1.92 dB
2.534 GHz 2.535 GHz 200,000 kHz 2.53498 GHz -14.65 dBm -4.65 dB = 560 CH= 2665 GHz 1,000 MHz 66132 oHe 3752 dom a1t db
2.535 GHz 2.545 GHz 100,000 kHz 2.53555 GHz 16.61 dBm -13.19 d& > 888 GHz 5680 ChHe 1,000 Mz D BEa1L CHe 4276 dbm 1776 b
Y
i Ready 4 il Ready 1

Date: 18,JUL 2019 10:24:09

Date: 18.JUL 2019 10:33:40

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum 2

®]

Ref Level 28.22 dBm
SGL Count 100/100

Offset 8.22 dB Mode Auto Sweep

Ref Level 28,22 dém Offset 5.22 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PAES
20 dBime—bruRIous bine Ans na 20 dBF L nLRIOUS |LINE AR n
10 dBm- 10 dém
0 dBm (...,.. Wy o "Vr\ Opslmiapr L s v'v\
-10 d8m [ h 1 0dBm ’ T l
A AR — |
SPURIDUS_LINE_ABS_ ‘I \ jzu dBrm !
-30 dBm 30 dem Ijﬂ "—-T-.,.'N
40 dem M w 40 dBm .
Gy
) N e e N
-50 dem:
60 dBm -60 dBm
Start 2.51 GHz 10005 pts Stop 2.545 GHz ||| start 2.645 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.510 GHz 2.525 GHz 1.000 MHz 2.52496 GHz -41.40 dBm -16.40 dB 2.645 GHz 2.655 GHz 100.000 kHz 2.65046 GHz 1.11 dBm -28.89 dB
2.525 GHz 2.530 GHz 1.000 MHz 2,52052 GHz -29.69 dBm -16.69 dB 2.655 GHz 2.656 GHz 200.000 kHz 2.65506 GHz -21.37 dBm -11.37 dB
2.530 GHz 2.534 GHz 1.000 MHz 2.53399 GHz -32.77 dém -22.77 d& 2.656 GHz 2.660 GHz 1,000 MHz 2.65621 GHz -10.94 dBm -9.94 dB
2.534 GHz 2.535 GHz 200.000 kHz 2.53487 GHz -29.57 dBm -19.57 dB 2.660 GHz 2.665 GHz 1,000 MHz 2.66031 GHz -59.36 dBm ~16.36 dB
2,535 GHz 2.545 GHz 100.000 kHz 2,54056 GHz 1.11 dBm -28.89 dB 2.665 GHz 5.680 GHz 1.000 MHz 5. 66506 GHz -38.80 dbm ~13.80 dB
T
il Ready 4 I Ready CCCCCEEREN p
Date: 18.JUL 2019 10:25.02 Date: 18.JUL.2019 10.:32.04
Sporton International (Kunshan) Inc. Page Number 1 A374 of A620
TEL : +86-512-57900158 Report Issued Date : Aug. 13, 2019
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : SRQ-A2020UPRO





